

Job Corps List of Preferred Medications

Source:
Health and Human Services Supply Service Center (HHS SSC)
Perry Point, Maryland
2006 Medical Supply Catalog

Notes:

List limited to medications available from the **2006 Medical Supply Catalog**.

Medications in ***italics*** are second line, generally more expensive drugs.

List **excludes** vaccines and biologicals, psychotropic agents and dental therapeutic agents.

Analgesics/Antipyretics:

acetaminophen tablets, 500 mg
ibuprofen tablets, 200 mg/400 mg
naproxen tablets, 250 mg/500 mg
naproxen sodium tablets, 275 mg/550 mg

acetaminophen
ibuprofen
Naprosyn
Anaprox

Antibiotics (Oral/Injectable):

penicillin V potassium tablets, 250 mg/500 mg
penicillin G benzathine injection, 1.2 million units
amoxicillin capsules, 250 mg/500 mg
erythromycin tablets, 250 mg
doxycycline hydiate capsules, 100 mg
minocycline hydrochloride capsules, 50 mg/100 mg
sulfamethoxazole/trimethoprim, double-strength
metronidazole tablets, 250 mg
nitrofurantoin capsules, 50 mg/100 mg
cephalexin capsules, 250 mg/500 mg
clindamycin capsules, 150 mg
dicloxacillin capsules, 250 mg
amoxicillin, 500 mg/875mg and clavulanate, 125 mg
cefaclor, 250 mg
cefadroxil capsules, 500 mg
ceftriaxone sodium injection, 250 mg/500 mg
cefuroxime axetil, 250 mg/500 mg
azithromycin tablets, 250 mg/500 mg
clarithromycin tablets, 250 mg/500 mg
ciprofloxacin tablets, 250 mg/500 mg
ofloxacin tablets, 300 mg

Penicillin VK
Bicillin L-A
amoxicillin
erythromycin
doxycycline
Minocin
Bactrim-DS/Septra-DS
Flagyl
Macrobid
Keflex
clindamycin
Dynapen
Augmentin
Ceclor
Duricef, Ultracet
Rocephin
Ceftin
Zithromax
Biaxin
Cipro
Floxin

Antibiotics (Ears):

acetic acid 2%/hydrocortisone 1% otic solution
colistin/neomycin/hydrocortisone otic suspension
neomycin/polymyxin B/hydrocortisone solution/suspension

Vosol HC
Coly-Mycin S
Cortisporin

Antibiotics (Eyes):

erythromycin ophthalmic ointment
tobramycin ophthalmic solution
gentamicin sulfate ophthalmic solution
ciprofloxacin ophthalmic solution, 0.3%

Ilotycin
Tobrex
Garamycin
Ciloxan

Antibiotics (Skin):

bacitracin topical ointment
polymixin B/bacitracin topical ointment
mupirocin topical ointment, 2%

Bacitracin
Polysporin
Bactroban

Antibiotics (Vaginal):	metronidazole vaginal gel, 0.75% clindamycin phosphate vaginal cream, 2%	Metro Gel Cleocin
Antifungals (Oral, Topical, Vaginal):	griseofulvin, 250 mg fluconazole tablets, 150 mg ketoconazole tablets, 200 mg selenium sulfide topical lotion, 2.5% nystatin topical cream clotrimazole topical cream, 1% clotrimazole vaginal cream, 1% miconazole nitrate vaginal cream, 2%	Fulvicin Diflucan Nizoral Selsun Mycostatin Lotrimin/Mycelex Gyne-Lotrimin/Mycelex-G Monistat-7
Antihelminthic:	mebendazole tablets, 100 mg	Vermox
Antituberculous:	isoniazid tablets, 300 mg rifampin capsules, 300 mg	INH Rimactane
Antiviral:	acyclovir capsules, 200 mg <i>oseltamivir capsules, 75 mg</i> <i>imiquimod cream, 5%</i>	Zovirax <i>Tamiflu</i> <i>Aldara</i>
Antihistamines:	chlorpheniramine maleate tablets, 4 mg diphenhydramine capsules, 25 mg/50 mg hydroxyzine tablets, 10 mg/25 mg loratadine tablets, 10 mg <i>cetirizine tablets, 10 mg</i> <i>fexofenadine tablets, 60 mg, 180 mg</i>	Chlortimeton Benadryl Atarax Claritin Zyrtec Allegra
Decongestants:	pseudoephedrine hydrochloride tablets, 30 mg/60 mg sodium chloride nasal solution, isotonic, 0.65% oxymetazoline hydrochloride nasal solution	Sudafed Ocean nasal spray Afrin nasal spray
Combination Antihistamine/Decongestant:	brompheniramine/pseudoephedrine chlorpheniramine maleate/pseudoephedrine, 8 mg/120 mg triprolidine/pseudoephedrine, 2.5 mg/60 mg loratadine/pseudoephedrine, 5 mg/120 mg fexofenadine/pseudoephedrine, 60mg/120 mg naphazoline/antazoline ophthalmic solution	Dimetapp Deconamine SR Actifed Claritin-D 12 hour Allegra-D Vasocon-A eye drops
Antitussives:	guaifenesin/dextromethorphan syrup, 100 mg/10 mg dextromethorphan hydrobromide syrup	Robitussin DM cough syrup cough suppressant
Throat Lozenges:	cetylpyridinium chloride oral lozenges	Cepacol

Ear Agents (Topical):

antipyrine/benzocaine otic solution
triethanolamine polypeptide oleate otic solution, 10%
carbamide peroxide otic solution, 6.5%

Auralgan
Cerumenex
Debrox

Anaphylaxis:

epinephrine hydrochloride autoinjector, 0.3 mg
epinephrine hydrochloride injection, 1:1000

Epi-Pen
Adrenalin

Asthma:

albuterol inhalation aerosol (generic)
beclomethasone dipropionate oral inhaler
fluticasone propionate oral inhaler, 110mcg/220 mcg
fluticasone/salmeterol oral inhaler, 250 mcg/50 mcg
montelukast sodium tablets, 10 mg
theophylline tablets, extended release, 200 mg/300 mg

albuterol
Qvar
Flovent
Advair diskus
Singulair
theophylline

Nasal steroids:

beclomethasone dipropionate nasal inhaler
flunisolide nasal solution

Beconase AQ
Nasalide

Antacids:

aluminum and magnesium hydroxide oral solution
calcium carbonate tablets, 500 mg
famotidine tablets, 20 mg/40 mg
ranitidine hydrochloride tablets, 150 mg/300 mg
omeprazole delayed release capsules, 20 mg
lansoprazole delayed release capsules, 30 mg
pantoprazole delayed release tablets, 40 mg

Maalox
TUMS-EX
Pepcid
Zantac
Prilosec
Prevacid
Protonix

Antidiarrheal:

loperamide hydrochloride capsules, 2 mg
bismuth subsalicylate oral suspension

Imodium
Pepto Bismol

Antiemetics:

meclizine hydrochloride tablets, 25 mg
dimenhydrinate tablets, 50 mg
prochlorperazine suppositories, 25 mg
promethazine suppositories, 25 mg

Antivert
Dramamine
Compazine suppositories
Phenergan suppositories

Laxatives/Stool softeners:

milk of magnesia, oral
bisacodyl tablets, 5 mg
docusate sodium capsules, 100 mg
psyllium hydrophilic mucilloid
lactulose oral syrup, 10 gm/15 ml

milk of magnesia
Dulcolax
Colace
Metamucil
Cephulac

Anticonvulsants:

phenobarbital, 30 mg/60 mg
phenytoin sodium capsules, 100 mg
carbamazepine tablets, 200 mg
divalproex sodium tablets, 250 mg/500 mg

phenobarbital
Dilantin
Tegretol
Depakote

Antimigraine:

sumatriptan succinate tablets, 25 mg

Imitrex

Anticholinergics:

oxybutynin tablets, 5 mg
dicyclomine capsules, 10 mg
hyoscyamine tablets, 0.375 mg

Ditropan
Bentyl
Levsin

Skeletal muscle relaxants:

cyclobenzaprine hydrochloride tablets, 10 mg
methocarbamol tablets, 500 mg/750 mg

Flexaril
Robaxin

Antihypertensives:

hydrochlorothiazide, 25 mg/50 mg
atenolol tablets, 50 mg
metoprolol, 50 mg/100 mg
propranolol, 20 mg/40 mg
enalapril maleate tablets, 10 mg/20 mg
lisinopril, 10 mg/20 mg
diltiazem hydrochloride capsules, 60 mg/90 mg/120 mg
verapamil hydrochloride tablets, 180 mg/240 mg

hydrochlorothiazide
Tenormin
Lopressor
Inderal
Vasotec
Zestril/Prinivil
Cardizem/SR
verapamil SR

Oral hypoglycemics:

metformin hydrochloride, 500mg/850 mg/1000 mg
tolbutamide tablets, 500 mg
rosiglitazone maleate, 4 mg

Glucophage
Orinase
Avandia

Steroids (Oral):

prednisone tablets, 20 mg
dexamethasone tablets, 4 mg

prednisone
Decadron

Steroids (Topical):

betamethasone valerate cream, 0.1%
hydrocortisone cream, 1%
hydrocortisone valerate cream, 0.2%
hydrocortisone acetate rectal suppositories, 25 mg
triamcinolone acetonide cream/ointment, 0.1%

Valisone
Cortef
Westcort
Anusol-HC
Kenalog

Contraceptive Hormones:

desogestrel and ethinyl estradiol
levonorgestrel and ethinyl estradiol, triphasic
norethindrone and ethinyl estradiol with iron
norethindrone and ethinyl estradiol
norethindrone and ethinyl estradiol, triphasic
norgestimate and ethinyl estradiol, triphasic
norgestrel and ethinyl estradiol
medroxyprogesterone acetate suspension, 150 mg
medroxyprogesterone acetate tablets, 10 mg
levonorgestrel, 0.75 mg
norelgestromin/ethinyl estradiol transdermal system

Desogen 0.15/30
Tri-Levlin/Triphasil
Loestrin Fe 1.5/30
Ortho Novum 1/35
Ortho Novum 7/7/7
Ortho Tricyclen
Lo-Ovral 0.3/30
Depro Provera injection
Provera
Plan-B
Ortho Evra patch

Iron Supplements:

ferrous sulfate tablets, 325 mg

ferrous sulfate

Burns:

silver sulfadiazine topical cream, 1%

Silvadene

Acne agents (Topical):

benzoyl peroxide topical gel, 5%/10%
clindamycin phosphate topical solution, 1%
erythromycin topical solution, 2%
tretinoin topical cream, 0.05%/0.1% and gel 0.025%

Desquam-X
Cleocin-T
Eryderm
Retin-A

Skin Astringents:

calamine topical lotion
aluminum acetate for topical solution
hydrogen peroxide topical solution, 3%

calamine
Domeboro solution
hydrogen peroxide

Skin Emollients:

petrolatum, white
ammonium lactate topical lotion, 12%

Vaseline
Lac-Hydrin

Pediculocide:

permethrin topical cream rinse, 1%
lindane shampoo, 1%

Nix
Kwell shampoo

Scabicide:

permethrin topical cream, 5%
lindane lotion, 1%

Elimite
Kwell lotion

Urinary Anesthetic:

phenazopyridine hydrochloride tablets, 100 mg

Pyridium

Vitamins - Prenatal:

vitamin tablets, multiple, prenatal

Stuartnatal

Smoking Cessation:

nicotine polacrilex chewing gum, 2 mg/4 mg
nicotine polacrilex lozenge, 2 mg/4 mg
nicotine transdermal system, 7 mg/14 mg/21 mg

Nicorette
Commit
Nicoderm CQ

**Job Corps List of Preferred Medications
Psychotropic Agents**

Source:
Health and Human Services
Supply Service Center (HHS SSC)
2006 Medical Supply Catalog

Antianxiety and Sedative Agents

Benzodiazepines

alprazolam tablets, 0.5 mg
chlordiazepoxide capsules, 25 mg
clonazepam tablets, 0.5 mg
diazepam tablets, 5 mg
flurazepam capsules, 15 mg
lorazepam tablets, 1.0 mg
triazolam tablets, 0.25 mg

Xanax
Librium
Klonopin
Valium
Dalmane
Ativan
Halcion

Miscellaneous

buspirone tablets, 10 mg
diphenhydramine capsules, 25mg/50mg
hydroxyzine tablets, 25 mg
clonidine tablets, 0.1 mg
propranolol tablets, 20 mg
propranolol capsules, sustained release, 80mg/120mg

BuSpar
Benadryl
Atarax, Vistaril
Catapres
Inderal
Inderal LA

Antidepressant Agents

Selective Serotonin Reuptake Inhibitors (SSRI's)

citalopram tablets, 40 mg
fluoxetine capsules, 20 mg
paroxetine tablets, 20 mg
sertraline tablets, 100 mg

Celexa
Prozac
Paxil
Zoloft

Cyclic Antidepressants (TCA's, HCA's)

amitriptyline tablets, 25 mg
clomipramine tablets, 50 mg
desipramine tablets, 25 mg
doxepin capsules, 25 mg
imipramine tablets, 25 mg
nortriptyline capsules, 25 mg

Elavil
Anafranil
Norpramin
Sinequan
Tofranil

Aventyl

Atypical Antidepressants

bupropion tablets, sustained release, 150 mg
bupropion tablets, 100 mg
mirtazapine tablets, 15mg
trazodone tablets, 50 mg
venlafaxine tablets, extended release, 75 mg/150mg

Wellbutrin SR
Wellbutrin
Remeron
Desyrel
Effexor XR

Antimanic, Mood Stabilizing Agents

carbamazepine tablets, 200 mg
divalproex sodium tablets, 250 mg
gabapentin capsules, 300 mg
lamotrigine capsules, 25 mg/100 mg
lithium carbonate tablets, 300 mg
lithium carbonate tablets extended release, 450 mg
topiramate tablets, 25 mg/100 mg

Tegretol
Depakote, Dynapen
Neurontin
Lamictal
lithium carbonate
Eskalith
Topamax

Antipsychotic Agents

Atypical Agents

clozapine tablets, 25mg/100mg
olanzapine tablets, 5 mg
quetiapine fumarate tablets, 25 mg, 100 mg
risperidone tablets, 1 mg

Clozapine
Zyprexa
Seroquel
Risperdal

Typical Agents

chlorpromazine tablets, 50 mg
fluphenazine tablets, 1 mg
haloperidol tablets, 2 mg
loxapine capsules, 25 mg
perphenazine tablets, 2 mg
thioridazine tablets, 50 mg
thiothixene capsules, 2 mg
trifluoperazine tablets, 2 mg

chlorpromazine
Prolixin
Haldol
Loxitane
Trilafon
Mellaril
Navane
Stelazine

Side-Effect/Anti-Parkinsonian Agents

benztropine tablets, 1 mg
trihexyphenidyl tablets, 2 mg
amantadine capsules, 100mg

Cogentin
Artane
Symmetrel

Psychostimulant Agents (for ADHD)

amphetamine mixture tablets, 10 mg/20 mg
methylphenidate hydrochloride tablets, 5mg/10 mg
methylphenidate hydrochloride tablets, sustained release, 20 mg

Adderall
Ritalin
Ritalin SR

Notes:

List limited to medications available from the 2006 Medical Supply Catalog.
Medications in italics are second line, generally more expensive or higher-side-effect drugs.

List excludes general medical and dental medications, vaccines and biologicals.

Job Corps List of Preferred Medications
Dental Therapeutic Agents

Source:

**Health and Human Services
Supply Service Center (HHS SSC)
2006 Medical Supply Catalog**

Analgesics (Mild Pain):

ibuprofen tablets, 400 mg
acetaminophen caplets, 500 mg
naproxen tablets, 375 mg

ibuprofen
acetaminophen
Naprosyn

Analgesics (Moderate Pain):

ibuprofen tablets, 600 mg
*acetaminophen, 300 mg + codeine, 30 mg

ibuprofen
*Tylenol No. 3

Anxiety:

diazepam tablets, 5 mg

Valium

Infection/Bacterial:

penicillin VK tablets, 500 mg
clindamycin caplets, 150 mg
clarithromycin tablets, 500 mg
azithromycin tablets, 250 mg

Pen Vee K
Cleocin
Biaxin
Zithromax

Infection/Bacterial (Prophylactic Coverage)

amoxicillin capsules, 500 mg
clindamycin hydrochloride capsules, 150 mg

amoxicillin
Cleocin

Infection/Fungal:

fluconazole tablets, 100 mg
nystatin pastilles, 100,000 units
nystatin, 100,000 units and 1 mg triamcinolone acetonide topical ointment per gram—15 grams

Diflucan
Mycostatin
Mycolog-11 ointment

Infection/Viral:

acyclovir capsules, 200 mg

Zovirax

Allergy:

diphenhydramine hydrochloride, 25 mg/50 mg

Benadryl

Antiseptic/Antimicrobial:

chlorhexidine gluconate oral rinse, 0.12%, 480 ml
hydrogen peroxide topical solution, 3%

Peridex
hydrogen peroxide

Oral Inflammatory:

fluocinonide topical cream 0.05%
triamcinolone acetonide dental paste 0.1%

Lidex
Kenalog in Orabase

Smoking Cessation:

nicotine polacrilex chewing gum, 2 mg/4 mg
nicotine transdermal system, 7 mg/14 mg/21 mg
nicotine polacrilex lozenge, 2 mg/4 mg

Nicorette
Nicoderm CQ
Commit

pulp protector
calcium hydroxide composition

Dycal

Notes:

*These medications should only be prescribed after Ibuprofen has been taken, as prescribed, and has not alleviated the pain in the given time.

List limited to medications available from the **2006 Medical Supply Catalog**.

Medications in ***italics*** are second line, generally more expensive or higher-side-effect drugs.

List **excludes** general medical medications, psychotropic medications, vaccines and biologicals.

To obtain a copy of the Perry Point Medical Supply Catalog, write or call:

**Customer Service
U.S. Department Health and Human Services
Supply Service Center
Perry Point, MD 21902
(800) 642-0263 (7:30 am - 4:30 pm)**

Job Corps List of Non-Prescription Medications

Job Corps non-prescription medications should be made available to the non-health residential staff in unit dosing so that Symptomatic Management Guidelines can be implemented until the affected student receives treatment in the Health and Wellness Center. Non-health staff should refer to the Symptomatic Management Guidelines for ongoing care beyond the initial medication dosing recommended below.

MEDICATION	INDICATIONS	DOSING
Acetaminophen (Tylenol®) 500 mg	Pain, fever	2 tablets every 4 hrs ¹
Antacid liquid (Maalox®)	Upset stomach	3 teaspoons 4 times a day
Antacid tablets (TUMS-EX®) 500 mg	Upset stomach	2 tablets 4 times a day
Cough drops	Cough	1 cough drop as needed
Decongestant spray (Afrin®)	Sinus/nasal congestion	2 sprays every 12 hrs
Dextromethorphan cough syrup 10 mg	Cough	3 teaspoons every 6 hrs ²
Diphenhydramine (Benadryl®) 25 mg	Allergy	1-2 capsules every 6 hrs
Ibuprofen (Advil®/Motrin®) 200 mg	Pain, fever	2 tablets every 6 hrs ³
Loperamide (Imodium AD®) 2 mg	Diarrhea	2 caplets initially
Milk of magnesia	Constipation	2 tablespoons every 12 hrs
Naproxen sodium (Aleve®) 220 mg	Menstrual cramps	2 tablets every 8 hrs ⁴
Pseudoephedrine (Sudafed®) 30 mg	Sinus/nasal congestion	1-2 tablets every 8 hrs
Saline nasal spray	Sinus/nasal congestion	2 sprays as needed
Sore throat lozenges	Sore throat	1 lozenge as needed

Maximum Daily Dose (MDD)

¹ MDD = 4 g

² MDD = 120 mg

³ MDD = 1600 mg

⁴ MDD = 1320 mg